UECHD

CHIPPER/SHREDDER
PARTS CATALOG
MODELS: SH-3000
SH-5000

SH-8000

SH-8000E

(1991/1992 MODELS)

ECHO, INCORPORATED
400 OAKWOOD ROAD
LAKE ZURICH, IL 60047

899222 01934
10/92



1\w./ 2



ECHO CHIPPER/SHREDDER PARTS LIST

KEY PART NO. QTy. DESCRIPTION
1 700 70196 1 Shredder Frame, 3 HP
700 70197 1 Shredder Frame, 5 HP
700 70198 1 Shredder Frame, 8 HP
2 70070191 1 Hopper, 3 HP
700 70192 1 Hopper, 5§ HP
70070193 1 Hopper, 8 HP
3 700 15003 26 Bolt, 5/16x 3/4
4 700 15356 47 Nut, 5716 Nylock
5 700 154186 25 Washer, 5/16 SAE Flat
6 70070180 1 Chipper Chute (3 HP)
700 70189 1 Chipper Chute (5 & 8 HP)
7 Grates (See Accessories)
8 700 70044 1 Rotor, 3HP
700 70044 1 Rotor, 5 HP
700 70427 1 Rotor, 8 HP
-] 70070118 1 Shredder Kit, 3 & 5 HP consists of:
700 70047 16 Shredder Section
700 70115 4 Spacer, .75x 1.55
70070114 4 Spacer, .75 x 2.45
700 70031 4 Shaft, Knife
700 17898 4 Bolt, #10-24 Socket Head
700 15387 4 Nut, #10-24 Nylock
70070120 1 Shredder Kit, 8 HP consists of:
700 70047 24 Shredder Section
700 70115 8 Spacer, .75 x 1.55
700 70116 4 Spacer, .75x 2.77
700 70084 4 Shaft, Knife
700 17898 4 Bolt, #10-24 Socket Head
700 15397 4 Nut, #10-24 Nylock
10 700 70121 1 Chipper Knives (set of 2)
11 700 70194 1 Discharge Door (3 & 5 HP)
700 70185 1 Discharge Door (8 HP)
12 700 70087 1 Shatt, Door Pivot (3 & S HP)
700 70088 1 Shatt, Door Pivot (8 HP)
13 700 15409 2 Washer, 5/16 Nylon Flat
14 700 15411 2 Pushnut, 5/16
15 700 70038 1 Angle, Clutch Pivot
16 700 69126 2 Spacer, idler Pivot
17 700 15219 1 Bolt, 5116 x 1
18 700 70046 1 Spacer, Idler
19 700 17740 1 Pulley, 3-1/2 Idler
20 700 15102 1 Bolt, 3/8 x 2-3/4 CRG
21 700 15388 1 Nut, 3/8 Nylock
22 700 70068 1 Clutch Rod
23 700 17833 1 Spring, Clutch
24 700 15354 1 Roll Pin, 5/32 x 3/4
25 700 15087 1 Washer, 1/2 SAE Flat
26 700 15375 1 Cotter Pin, 1/8x 1






ECHO CHIPPER/SHREDDER PARTS LIST (Cont.)

KEY PART NO. QTy. DESCRIPTION

27 700 70040 1 Arm, Clutch Engagement

28 700 17524 1 Grip, Cluich Arm

29 700 15436 1 Bott, 5/16 x 1-1/4

30 70070070 2 Guard, Shredder Inlet (3 & 5 HP)
700 70071 2 Guard, Shredder Inlet (8 HP)

31 700 70069 2 Strip, Guard Retaining

32 700 70078 1 Belt Guard, Upper

a3 700 70082 1 Angle, (Guard Support)

34 700 15413 1 Bolt, 1/2 x 3/4 NF

a5 700 15087 1 Washer, 1/2 SAE Flat

36 700 15402 1 Nut, 5/16 Tinnerman

37 70070083 1 Guard, Lower Belt

38 700 17831 2 Bearing, 1" Flushmourt

39 700 15301 6 Bolt, 5/16 x 1 CRG

40 700 15250 4 Bolt, 5/16 x 1-3/4

41 700 15416 12 Washer, 5/16 Flat

42 700 17959 1 Pulley, 4x 3/4B (3 & 5 HP)
700 17958 1 Pulley, 4 x 1 B (8 HP)

43 700 15434 1 Key, 3/16 x 1-1/2 8q. (3& S HP)
700 15418 1 Key, 1/4 x 1-1/2 Sq. (8 HP)

44 700 17829 1 Belt, 5L.27 (3 & S HP)
700 17830 1 Belt 5L.29 (8 HP)

45 700 17828 1 Pulley,4x 1B

45 700 15418 1 Key, 1/4 x 1-1/2 Sq.

47 700 17867 2 Wheel, 8.0 x 2.25 (3 HP)
700 17832 2 Wheel, 10.5x 3.5 Turt (5 & 8 HP)

48 700 15406 2 Pushnut, 5/8

49 29945000300 3 Decal, Model SH-3000
9945000310 3 Decal, Mode! SH-5000
99945000320 3 Decal, Model SH-8000
99945000320 3 Deca!, Model SH-8000E

50 700 17497 1 Pipe, 1/4x 4

51 700 17496 1 Cap, 1/4 Pipe

52 700 17865 1 Bushing, 1/4 x 3/8 NPT (8 HP)

53 700 15300 4 Bokt, 5/16 x 5/8

54 700 17794 1 Belt Guide

55 700 15381 1 Bolt, 5/16 x 3/4 UNF






SH-8000E

KEY PART NO. - QTy. DESCRIPTION
1 70070141 1 Battery Box
2 70070144 1 Angle, Battery Hold Down
3 70015419 2 Bolt, 5/16 x 8-3/4 L
4 70015250 2 Washer, 5/16 Fiat
5 70015356 4 Nut, 5/16 Nylock
8 70015301 2 Bolt, 5/16 x 1 Carr.
7 70017771 1 Elbow, 1/4 NPT
8 70017863 1 Panel, Starter Control
9 70017890 1 Terminal, 3/8 Ring
10 70017889 1 Cable, Battery Negative
11 70017888 1 Cable, BAttery Positive
12 70017320 2 Tie, Nylon Cable
13 70015416 2 Washer, 5/16 SAE Fiat



DECALS

ZWARNING AA°DANGER ;-

WYL s
PEPTECTON

~

27N,
SLANLT Ty SBON
CYERY BTN

Always use the tamper provided with the unit to
push material through the inlet flaps into the hopper.
Do not use sticks or rakes. Never use your hand to
push material through the inlet flaps. Always wear
eye protection which meets A.N.S... Z 87.1 standard.
Goggles are provided with the unit.

« Kowp bysianuers. erwidren ang pets 2 jeast 3D foet
Sy rOm Sparsbng aNG (RICHEMDS WS,

o i et jams ae becomes tiegoed. STt sngine off
NGt Swwy and let Bl MIEVING ParTs come 19 a
Sompiets 3100 D1IcONNCt e SDErY Blug wire, Use
SOy 3 wooten SDCK 13 GO Jwsy Bacharged
fatens! or Diocxage.

< Rand the operstor manusl beters sarThg and
ung tig Hyouneea s

MANGE of SeCBiL. 20! your £290 estaw or
icho. incorporsted. 403 Carwoog Fasa. Laxe
Zumen, 1L, $0047.

» Kow hands. teet. faee anc ciotmng ST of shrsocer
hoooer iniet 5 EMOpET CITe M NG Pwey frEm

::,y' PO 2083 30G mEvng pas 18 e ot « Koep ai sneicis and sarvies Goer m piecs 30d
l(no‘ - Gy FSBCnen.

. hanca and BUT O GISCRNTE SBemng when
macring 15 runming. ROTNNG SSTSNG SU0NS MO8 'm"wvmnnmnmn

SO0y will CAUSE SONBUS DETIONN NMALY.

» Wear ANS! 2pproves satety gogpHes ana e
pretechen.

+ Do et metal parte. or reMeW. aciUS! 8F SITVICE the
CRACNSITE SCreen or arTy ST Dart wrnle the
mactne 1S Auvnng. D6 ot Sosrste UK 8 Uneven

= Do not wasr lsoss Arda clotung, ever. ground of on 3 paved. gravel or Targ surtace. Oo net
« Wear A RGINE N SN INCHILET M08 ~ CINBUS! 58

1. m:mw:unnmmmwvmmwmm
B0 0T USE CHOKE LEVER.

T MOVE QU-OPF TWITEN TO “ON" PORTION

3 MOVE CLUTOM LEVEN ALL THE WAT DOWR.

4. BAL START ROPE QUT MRALT 7O START SAGINE ON FLECTIRG START MOOELS. TUMN KEY TO START SOSTION
WOVE ENGINE SWOKE LEVER YO ~PARTAL GOKE” POSTOM CNCE ENGINE STARTS. AFTEA & PEW SECONOL. MOVE
KT LEVER TO "0 OOKE” POLTION.

£ SLOWLY MOVE CLUTEM LEVER UP TO TRAMMMIA POWER TO THE WTEAKAL ACTATING CUTTING BLADES.

1. MOVE OWOFF SWITDN T OFF~
2 KEEP CLUTEN LEVEL UP UNTIL ALL MOVING MARTS NAVE COME TO & COMPLETE STOP
Tt es
2 999450-00160

(e £ e "“‘c-: T TR ‘,...ﬁ.‘,-. ceia 2

WAENN A DANGER

* TR el e

\
) \.I

'~

¢ Rotating blades will cause serious personal injury.

+ Keep hands and feet out of discharge opening
and away from discharge area.

« Do not operate uniess shield is properly in place.
Blades coast to a stop. Keep bystanders at least
33 feet away.

« To avoid sericus personal injury, stop engine.
remove spark plug wire and allow machine to
come to a3 compiete stop before clearing

obstructions or making adjustments.

3 989450-00170

£WARNING A DANGER

Rotating cutter blades.

Do not operate unless
discharge screen is

boited in place. "

MS000108

988450-00180 4

SWARNING ‘A *DANGER &
If this shaft is turning, rotating

blades can injure. Look at
white mark on the bearing.

§ \ S

5 999450-00190




CLUTCH LEVER
| | Touse

1. Move lever down.
4 Startengine.
3. Siowiy move lever up to make blades rotate.

IMPORTANT: MOVING LEVER DOWN WILL NOT STOP
BLADE MOTION.

|- TOSTOP HLADE MOTION

1. Lever must be up.

2 Shut engine off - blades siow gradually.
3. Let all parts completely stop.

Risks / Serious Injury - Violent reaction may occur

PULL IN - Branches may be cuickly pulled by moving dlace. Studs on
Brancnes can catch on gioves. clothing. 81C. and can pull hand 1o macmine.

WHIPPING - Blacte may cause violent whipping of matenal. Do nol use rakes or
SUCKS 10 Sush matend) mip hopper. LUse lamper suppied with unit.

THROWN OBJECTS - Pigces of matenal can be thrown Back 3t ODeralor of
Bystancer. Stay n cperator sone. Wear eye protecnon.

CLOGGING - Feeting oversizes or excessively wet matenal will jam rotor biades
and cicg machine. Se sure blade has come 10 2 compiete $10p. Shut gnmon,
remove SSark wirg DeICre cleanng ciog.

INLET FLAPS - Do not use e unit uniess iniet Haos are i position. !f iaps are
droxen Or mussing, 0 nCt use the unit untl they are replaced.

To engage power to shredder: up
995450-00150 ‘

To disengage power to shredder: ‘.’ DOWN

F99430-00220

] 9998450-00220

SOTATING CUTTING BLADES
<eep hands and feet out of inlet
and discharge opening while
mzchine is operating. To avoid
serious personal injury, stop

engine, remove spark plug wire B oot eart ongine - .
i ol + Faiiure to Py Soukd
allow' machine tc come to a. comp.lete stop before T e Y o
clearing obstructicn or making acjusiments. and pulieys. Ses operztoe manuat for full
99945000220 ‘ SEtety SNG MIUTINANCE NSTUCTONS.
L]

§89450-00230 10 $99450-00250

#f you need replacement manuai or

decals, contaet your ECHO daaler or
ECHO, INCORPORATED, 400 Cakwood
Road, Lake Zurich, lllincis 60047,

. Teavoed a fire, keep lesves. grass and
: Sther cHMBbuStidie MEleals swey from hot
8 $99450-00240 ngune Mmutfier. Atways wine Up fusl spiis.
Do not start wrtnin ten feet of fusling iocation.
Use iong neck flexibie Al fller spout.

11 $89450-00200



PART NO.

KEY QTy. DESCRIPTION
1 999450-00210 1 Decal
2 999450-00160 1 Deacl
3 999450-00170 1 Decal
4 999450-00180 1 Decal
5 999450-00190 1 Decal
6 999450-00150 1 Decal
7 999450-00230 1 Decal
8 999450-00240 1 Decal
9 999450-00220 1 Decal

10 999450-00250 1 Decal
11 ©€99450-00200 1 Decal





